
POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

Roman Tub Harley E-6152-LM57B-T 5585800

1 Valve G1/2 with ceramic head- L 1 2391900

2 Valve G1/2-H58 with ceramic head -R 1 2391910

3 Spout Connector G3/4 1 2391940

4 Hose G1/2-G3/4-600 DN13 2 2901320

5* Spark plug wrench S17 1 2241455

6 Connector sleeve 1 2824680

7 Lever arm 2 5070420

8 Soldered Body 2 5070300

9 Handle base 2 2818390

10 Extension H=42 2 2806980

11 Valve High Flange 2 2824640

12 Spout rosette ME 25 1 2818680

13 Connector Flange 1 2824690

14 Spout Flange Nut 1 2824710

15 Flange Nut 2 2824630

16 Nut M28x1,5 2 2806790

17 Nut 3/4" 1 2005490

18 Lever End 2 5070460

19 Metal Washer 1 2005480

20* Spout cover 1 2824720

21* Valve Cover 2 2824650

22* Key cache STD 1 2206895

23 Screw M4x60  ISO 7046 2 9903378

24 Cache M24x1 Neostrahl 1 2803375

25 Screw M6x25  ISO 4026 2 9903386

26 Washer PVC 1 2002930

27 Washer Clamping 2 2806810

28 Sealing Washer 2 2806800

29* Key hex PN-ISO 2936-2 2 9919050

30 O-ring 29x3 1 9917290

31 Tub spout 1 2818630

32 Slide Washer 2 5030560

33 O-ring 11,3x2,4 4 9917119

34 Screw M4x4 PN-EN ISO 4027 2 9903024

35 Screw M4x5  ISO-4027 1 9903293

36 Screw M4x4  ISO-4029 4 9903028


